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§2.1033 General Information

Applicant:

Shenzhen Boeye Technology Co., Ltd.

Applicant Address:

Room No.401, Unit 3, Block C, Kexing Science Park, Keyuan Road,
Nanshan Hi-tech Park, Nanshan District, Shenzhen P.R.C

Manufacturer: Shenzhen Boeye Technology Co., Ltd.

Manufacturer Address: | Room No0.401, Unit 3, Block C, Kexing Science Park, Keyuan Road,
Nanshan Hi-tech Park, Nanshan District, Shenzhen P.R.C

Test Site: MRT Technology (Suzhou) Co., Ltd

Test Site Address: D8 Building, Youxin Industrial Park, No.2 Tian’edang Rd., Wuzhong
Economic Development Zone, Suzhou, China

MRT Registration No.: | 809388

FCC Rule Part(s): Part 15.247

Model Name: E71

FCC ID: SHZ-E71

Test Device Serial No.: | N/A [] Production [X] Pre-Production [ ] Engineering

FCC Classification:

Digital Transmission System (DTS)

Date(s) of Test:

November 03, 2013 ~ November 08, 2013

Test Report S/N:

1311RSU01101

FCC ID: SHZ-E71
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1. INTRODUCTION

1.1. Scope

Measurement and determination of electromagnetic emissions (EMC) of radio frequency devices

including intentional and/or unintentional radiators for compliance with the technical rules and

regulations of the Federal Communications Commission and the Industry Canada Certification and

Engineering Bureau.

1.2. MRT Test Location

The map below shows the location of the MRT LABORATORY, its proximity to the Taihu Lake.
These measurement tests were conducted at the MRT Technology (Suzhou) Co., Ltd. Facility

located at D8 Building, Youxin Industrial Park, No.2 Tian’edang Rd., Wuzhong Economic

Development Zone, Suzhou, China. The detailed description of the measurement facility was found
to be in compliance with the requirements of § 2.948 according to ANSI C63.4-2009 on September

30, 2013.
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2. PRODUCT INFORMATION

2.1. Equipment Description

Product Name Tablet PC

Model No. E71

Frequency Range 2412 ~ 2462 MHz

802.11b: 9.21dBm
802.11g: 9.11dBm
802.11n(20MHz): 9.07dBm
802.11n(40MHz): 8.98dBm

Maximum Output Power

Type of Modulation 802.11b: DSSS
802.11g/n: OFDM

Antenna Type Internal

Peak Antenna Gain -2dBi

Channel List for 802.11b/g/n(20MHz)

Channel Frequency Channel Frequency Channel Frequency
01 2412 MHz 02 2417 MHz 03 2422 MHz
04 2427 MHz 05 2432 MHz 06 2437 MHz
07 2442 MHz 08 2447 MHz 09 2452 MHz
10 2457 MHz 1 2462 MHz N/A N/A

Channel List for 802.11n(40MHz)

Channel Frequency Channel Frequency Channel Frequency
03 2422 MHz 04 2427 MHz 05 2432 MHz
06 2437 MHz 07 2442 MHz 08 2447 MHz
09 2452 MHz N/A N/A N/A N/A

FCC ID: SHZ-E71
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2.2. Device Capabilities

This device contains the following capabilities:

802.11/b/g/n WLAN (DTS)

Note: 2.4GHz WLAN (DTS) operation is possible in 20MHz, and 40MHz channel bandwidths. The
maximum achievable duty cycles for all modes were determined based on measurements performed
on a spectrum analyzer in zero-span mode with RBW = 8MHz, VBW = 50MHz, and detector = peak
per the guidance of Section 6.0 b) of KDB 558074 D01v03r01. The RBW and VBW were both
greater than 50/T, where T is the minimum transmission duration, and the number of sweep points
across T was greater than 100. The duty cycles are as follows:

° 802.11b - 99.9%

° 802.11g/n 20MHz Bandwidth - 98.8%

° 802.11n 40MHz Bandwidth - 98.2%

2.3. Test Configuration

The Tablet PC FCC ID: SHZ-E71 was tested per the guidance of KDB 558074 D01v03r01. ANSI
C63.10-2009 was used to reference the appropriate EUT setup for radiated spurious emissions
testing and AC line conducted testing.

2.4. EMI Suppression Device(s)/Modifications

No EMI suppression device(s) were added and/or no modifications were made during testing.

2.5. Labeling Requirements

Per 2.1074 & 15.19; Docket 95-19
The label shall be permanently affixed at a conspicuous location on the device; instruction manual or

pamphlet supplied to the user and be readily visible to the purchaser at the time of purchase.
However, when the device is so small wherein placement of the label with specified statement is not
practical, only the trade name and FCC ID must be displayed on the device per Section 15.19(a)(5).
Please see attachment for FCC ID label and label location.

FCC ID: SHZ-E71 Page Number: 8 of 72
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3. DESCRIPTION OF TEST

3.1. Evaluation Procedure

The measurement procedures described in the American National Standard for Testing Unlicensed
Wireless Devices (ANSI C63.10-2009), and the guidance provided in KDB 558074 D01v03r01 were
used in the measurement of the Tablet PC FCC ID: SHZ-E71.

Deviation from measurement procedure..............c.cccviiiiiiiii e eeeeeeeeee . NONE

3.2. AC Line Conducted Emissions

The line-conducted facility is located inside an 8'x4'x4' shielded enclosure. The shielding
effectiveness of the shielded room is in accordance with MIL-Std-285. A 1m x 2m wooden table
80cm high is placed 40cm away from the vertical wall and 80cm away from the sidewall of the
shielded room. Two 10kHz-30MHz, 50Q/50uH Line-Impedance Stabilization Networks (LISNs) are
bonded to the shielded room floor. Power to the LISNs is filtered by external high-current
high-insertion loss power line filters. These filters attenuate ambient signal noise from entering the
measurement lines. These filters are also bonded to the shielded enclosure.

The EUT is powered from one LISN and the support equipment is powered from the second LISN. If
the EUT is a DC-powered device, power will be derived from the source power supply it normally will
be powered from and this supply line(s) will be connected to the second LISN. All interconnecting
cables more than 1 meter were shortened to a 1 meter length by non-inductive bundling (serpentine
fashion) and draped over the back edge of the test table. All cables were at least 40cm above the
horizontal reference ground-plane. Power cables for support equipment were routed down to the
second LISN while ensuring that that cables were not draped over the second LISN.

Sufficient time for the EUT, support equipment, and test equipment was allowed in order for them to
warm up to their normal operating condition. The RF output of the LISN was connected to the
spectrum analyzer and exploratory measurements were made to determine the frequencies
producing the maximum emission from the EUT. The spectrum was scanned from 150kHz to 30MHz
with a spectrum analyzer. The detector function was set to peak mode for exploratory
measurements while the bandwidth of the analyzer was set to 10kHz. The EUT, support equipment,
and interconnecting cables were arranged and manipulated to maximize each emission. Each
emission was also maximized by varying: power lines, the mode of operation or resolution, clock or
data exchange speed, scrolling H pattern to the EUT and/or support equipment whichever
determined the worst-case emission. Once the worst case emissions have been identified, the one
EUT cable configuration/arrangement and mode of operation that produced these emissions is used
for final measurements on the same test site. The analyzer is set to CISPR quasi-peak and average
detectors with a 9kHz resolution bandwidth for final measurements.

Line conducted emissions test results are shown in Section 7.9.

FCC ID: SHZ-E71 Page Number: 9 of 72
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3.3. Radiated Emissions

The radiated test facilities consisted of an indoor 3 meter semi-anechoic chamber used for final
measurements and exploratory measurements, when necessary. The measurement area is
contained within the semi-anechoic chamber which is shielded from any ambient interference. For
measurements above 1GH absorbers are arranged on the floor between the turn table and the
antenna mast in such a way so as to maximize the reduction of reflections. For measurements below
1GHz, the absorbers are removed. An MF Model 210SS turntable is used for radiated measurement.
It is a continuously rotatable, remote controlled, metallic turntable and 2 meters (6.56 ft.) in diameter.
The turn table is flush with the raised floor of the chamber in order to maintain its function as a
ground plane. An 80cm high PVC support structure is placed on top of the turntable.

For all measurements, the spectrum was scanned through all EUT azimuths and from 1 to 4 meter
receive antenna height using a broadband antenna from 30MHz up to the upper frequency shown in
15.33(b)(1) depending on the highest frequency generated or used in the device or on which the
device operates or tunes. For frequencies above 1GHz, linearly polarized double ridge horn
antennas were used. For frequencies below 30MHz, a calibrated loop antenna was used. When
exploratory measurements were necessary, they were performed at 1 meter test distance inside the
semi-anechoic chamber using broadband antennas, broadband amplifiers, and spectrum analyzers
to determine the frequencies and modes producing the maximum emissions. Sufficient time for the
EUT, support equipment, and test equipment was allowed in order for them to warm up to their
normal operating condition. The test set-up was placed on top of the 0.8 meter high, 1 x 1.5 meter
table. The EUT, support equipment, and interconnecting cables were arranged and manipulated to
maximize each emission. Appropriate precaution was taken to ensure that all emissions from the
EUT were maximized and investigated. The system configuration, clock speed, mode of operation or
video resolution, if applicable, turntable azimuth, and receive antenna height was noted for each
frequency found.

Final measurements were made in the semi-anechoic chamber using calibrated, linearly polarized
broadband and horn antennas. The test setup was configured to the setup that produced the worst
case emissions. The spectrum analyzer was set to investigate all frequencies required for testing to
compare the highest radiated disturbances with respect to the specified limits. The turntable
containing the EUT was rotated through 360 degrees and the height of the receive antenna was
varied 1 to 4 meters and stopped at the azimuth and height producing the maximum emission. Each
emission was maximized by changing the orientation of the EUT through three orthogonal planes
and changing the polarity of the receive antenna, whichever produced the worst-case emissions.

FCC ID: SHZ-E71 Page Number: 10 of 72
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4. ANTENNA REQUIREMENTS

Excerpt from §15.203 of the FCC Rules/Regulations:

“An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be considered
sufficient to comply with the provisions of this section.”

® The antenna of the Tablet PC is permanently attached.
® There are no provisions for connection to an external antenna.

Conclusion:
The Tablet PC FCC ID: SHZ-E71 unit complies with the requirement of §15.203.

FCC ID: SHZ-E71 Page Number: 11 of 72
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TEST EQUIPMENT CALIBRATION DATA

AC Conducted Emissions

Instrument Manufacturer Type No. Serial No. Cali. Due Date
EMI Test Receiver R&S ESR7 101209 2014/07/17
Two-Line V-Network R&S ENV216 101683 2014/07/17
Two-Line V-Network R&S ENV216 101684 2014/07/17
Temperature/ Meter Humidity |Anymetre TH101B SR2-01 2014/08/15
Radiated Emission

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent N9O038A MY51210155 |2014/08/15
Preamplifier MRT AP01G18 1310002 2014/10/08
Preamplifier MRT AP18G40 1310003 2014/10/08
Loop Antenna Schwarzbeck FMzZB1519 1519-041 2014/09/13
TRILOG Antenna Schwarzbeck VULB9162 9162-047 2014/09.13
Broad-Band Horn Antenna Schwarzbeck BBHA9120D 9120D-1167 2014/09/13
Broadband Horn Antenna Schwarzbeck BBHA9170 9170-549 2014/09/13
Temperature/Humidity Meter |Anymetre TH101B AC1-01 2014/08/15
6dB Bandwidth / Out-of-Band Emission / Power Spectral Density / Output Power

Instrument Manufacturer Type No. Serial No. Cali. Due Date
Spectrum Analyzer Agilent N9010A MY5144016A |2014/08/15
Power Meter Anritsu ML2495A 0905006 2013/11/10
Power Sensor Anritsu MA2411B 0846014 2013/11/10
Temperature/Humidity Meter |Anymetre TH101B TR3-01 2014/08/15

FCC ID: SHZ-E71
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6. MEASUREMENT UNCERTAINTY

AC Conducted Emission

The maximum measurement uncertainty is defined as:
9kHz~30MHz: +2.02dB

Radiated Emission

The maximum measurement uncertainty is defined as:
Below 1GHz: +3.8dB
Above 1GHz: +3.9dB

Conducted Spurious Emission

The maximum measurement uncertainty is defined as: +1.27 dB.

Radiated Emission Band Edge

The maximum measurement uncertainty is defined as:
Above 1GHz: £3.9dB

Out-of-Band Emission

The maximum measurement uncertainty is defined as: +1 kHz.

6dB Bandwidth

The maximum measurement uncertainty is defined as: £1 kHz.

Output Power

The maximum measurement uncertainty is evaluated as +1.27 dB.

Power Spectral Density

The maximum measurement uncertainty is evaluated as +1.27 dB.

FCC ID: SHZ-E71 Page Number: 13 of 72
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7. TEST RESULT

7.1. Summary

Company Name:

FCC ID:

FCC Classification:
Data Rate(s) Tested:

SHZ-E71

Shenzhen Boeye Technology Co., Ltd.

Digital Transmission System (DTS)
1Mbps, 2Mbps, 5.5Mbps, 11Mbps (b)

6Mbps, 9Mbps, 12Mbps, 18Mbps, 24Mbps, 36Mbps, 48Mbps, 54Mbps (g)

6.5/7.2Mbps., 13/14.4Mbps, 19.5/21.7Mbps, 26/28.9Mbps, 39/43.3Mbps,

52/57.8Mbps, 58.5/65Mbps, 65/72.2Mbps (n - 20MHz)

13.5/15Mbps, 27/30Mbps, 40.5/45Mbps, 54/60Mbps, 81/90Mbps,

108/120Mbps, 121.5/135Mbps, 135/150Mbps (n - 40MHz)

FCC Part e L Test Test
Section(s) Test Description Test Limit Condition | Result Reference
15.247(a)(2) | 6dB Bandwidth = 500kHz Pass | Section 7.2
15.247(b)(3) | Output Power < 1Watt Pass | Section 7.3
Conducted
15.247(e) Power Spectral Density < 8dBm / 3kHz Band Pass | Section 7.4
Band Edge / Out-of-Band | = 20dBc(Peak) Section
15.247(d) o Pass
Emissions = 30dBc(Average) 75&7.6
General Field Strength Emissions in restricted
15.205 Limits (Restricted Bands bands must meet the _ Section
) o ) o ) Radiated Pass
15.209 and Radiated Emission radiated limits detailed 7.7&7.8
Limits) in 15.209
AC Conducted Emissions o Line .
15.207 < FCC 15.207 limits Pass | Section 7.9
150kHz - 30MHz Conducted
Notes:

1) All modes of operation and data rates were investigated. The test results shown in the following

sections represent the worst case emissions.

2) The analyzer plots shown in this section were all taken with a correction table loaded into the

analyzer. The correction table was used to account for the losses of the cables and attenuators

used as part of the system to connect the EUT to the analyzer at all frequencies of interest.

3) All antenna port conducted emissions testing was performed on a test bench with the antenna

port of the EUT connected to the spectrum analyzer through calibrated cables and attenuators.

FCC ID: SHZ-E71
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7.2. 6dB Bandwidth Measurement

7.21. Test Limit

The minimum 6dB bandwidth shall be at least 500 kHz.

7.2.2. Test Procedure used

KDB 558074 D01v03r01 — Section 8.2 Option 1

7.2.3. Test Setting

1. Set RBW =100 kHz

VBW 2= 3 x RBW
Detector = Peak

Trace mode = max hold
Sweep = auto couple
Allow the trace to stabilize

N o o bk~ 0D

Measure the maximum width of the emission that is constrained by the frequencies associated
with the two outermost amplitude points (upper and lower frequencies) that are attenuated by 6

dB relative to the maximum level measured in the fundamental emission.

7.2.4. Test Setup

Spectrum Analyzer

FCC ID: SHZ-E71 Page Number: 15 of 72
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7.2.5. Test Result

Product Tablet PC

Test Item 6dB Occupied Bandwidth

Test Site TR3

Test Mode 802.11b - Data Rate 1Mbps

Channel No. Frequency Occupied Bandwidth Limit Result
(MHZz) (kHz) (kHz)

01 2412 10105 =500 Pass
06 2437 10130 2500 Pass
11 2462 10130 2500 Pass

Channel 01 (2412MHz)

Agilent Spectsem Analyres - Swept 54

Marker 2 & 10.105052526 MHz
TR Fst oy
IEGaincLsw Btten: 30 4B

T Trig: Fres Run

Ref Offset 08 dB
Rel 20,00 dBm

Avg Type: LogFwr

|

enter 241200 GHz
#hes BW 100 kHz

#VBW 300 kHz

2411 483 GHz |

10,106 MHz| (5]

2406 84T GHz |

Span 50,00 MHz
Sweep 4.80 ms (2000 pts)

FLICTION FMCTION w0 TH FLIRCTHIN LI

170 dBm |

e
054 dB
1237 dBm |
Propertiess
More
1af2

FCC ID: SHZ-E71
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Channel 06 (2437MHz)

Agilent Spectsem Analyres - Swept 54

- p— 3 T =5 Hwg Typs: L ..-Pun-
Marker 2 A 10.130065033 r.u N Free Run 8 Typa: Log
\FGiaincd war #&men: 30 40

Roef OfTget 08 dB
Rel 20,00 dBm

Span 50.00 MH
#VEW 300 kHz Sweep 4.80 ms (2000 pts

)

Agilent Spectsem Analyres - Swept 54

- — 5 e -
Marker 2 A 10.130065033 rn’ ok

[Flialndlmw — 8Aen: 30 4B

Roef OfTget 08 dB
Rel 20,00 dBm

Center 2.46200 GHz Span 50.00 MH
Res BW 100 kHz #VEW 300 kHz Sweep 4.80 ms (2000 pts

)

I?-l

Properties®

= 3
aaI

FCC ID: SHZ-E71 Page Number: 17 of 72
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Product Tablet PC

Test Item 6dB Occupied Bandwidth

Test Site TR3

Test Mode 802.11g - Data Rate 6Mbps

Channel No. Frequency Occupied Bandwidth Limit Result
(MHZz) (kHz) (kHz)

01 2412 16558 =500 Pass
06 2437 16558 2500 Pass
11 2462 16558 2500 Pass

Channel 01 (2412MHz)

Agilent Spectsem Analyres - Swept 54

Marker 2 A 16.558279140 MHz
TR Fst oy
1FGalnl s #5tten: 30 6

T Trig: Fres Run

Ref Offset 08 dB
Rel 20,00 dBm

Avg Type: LogFwr

B10533 M oy H, 2003
TRACT

|

o

enter 241200 GHz
#hes BW 100 kHz

#VBW 300 kHz

2416 340 GHa |

Span 50,00 MHz
Sweep 4.80 ms (2000 pts)

v FUNCTION | FLMCTHON WD TH FLARCTHIN WALLIE
8488 dBm |

0.08 dB
1457 dBm

FCC ID: SHZ-E71
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Channel 06 (2437MHz)

Agilent Spectsem Analyres - Swept 54

Marker 2 A 16.558279140 MHz fueg Type: Lag-Pwr
MO et iy 1779 Froa Run
\FGiaincd war #&men: 30 40

Roef OfTget 08 dB
Rel 20,00 dBm

Span 50.00 MH
#VEW 300 kHz 4.80 ms (2000 pts

)

v RCTION NS TN WD TH FURCTION U |
A2 dBm .
]

| 0.20 dB.
14,45 dBm
- Properties®
—

- More
11 1ef2
s

5 ATAT

Agilent Spectsem Analyres - Swept 54

[ ar 2 6.55827914 z
Marker 2 & 16.5582791 :r.u- B i ree Rt

[Flialndlmw — 8Aen: 30 4B

Roef OfTget 08 dB
Rel 20,00 dBm

|
|
|
-
|
|

Center 2.46200 GHz Span 50.00 MH
Res BW 100 kHz #VEW 300 kHz Sweep 4.80 ms (2000 pts

)

I?-l

.49 dBrm
.56 dB

4,43 dBm|
f Propertiess
]
i More
- 1et2
12
iz ITAT
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Report No.: 1311RSU01101
Product Tablet PC
Test Item 6dB Occupied Bandwidth
Test Site TR3
Test Mode 802.11n(20MHz) - Data Rate 6.5/7.2Mbps
Channel No. Frequency Occupied Bandwidth Limit Result
(MHZz) (kHz) (kHz)

01 2412 16558 =500 Pass

06 2437 17834 2500 Pass

11 2462 17784 2500 Pass

Channel 01 (2412MHz)

Agilent Spectsem Analyres - Swept 54

'Marl-.&i 28 16.558279140 MHz Avg Type: '-."!“""
TR Pt
IFGainc sw Btten: 30 4B

T Trig: Fres Run

Ref Offset 08 dB
Rel 20,00 dBm

B1B0TT M oy H, 2003
TRACT

enter 241200 GHz
#hes BW 100 kHz

|

o

#VBW 300 kHz

2416 340 GHa |

H171 dBm |
0,21 dB
14 30 dBm

Sweep 4.80 ms (2000 pts)

Span 50.00 MHz

LT TN ALLE

FCC ID: SHZ-E71
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Channel 06 (2437MHz)

Agilent Spectsem Analyres - Swept 54

Marker 2 A 17.833915958 MHz Bivg Type: Log-Pur
MO et iy 1779 Froa Run
IFGain:l awr BAtten; 30 48

Roef OfTget 08 dB
Rel 20,00 dBm

Span 50.00 MH
#VEW 300 kHz Sweep 4.80 ms (2000 pts

)

MEH HODD T 1 0 FLRCTION NS TN WD TH FURCTION U |
-T.B1E dBm |
16 dB.

-14.79 dBm

Agilent Spectsem Analyres - Swept 54

[ ar 2 78389194 z
Marker 2 A 17.783891 :r...- B i ree Rt

[Fliaindlmw — 8Aen: 30 4B

Roef OfTget 08 dB
Rel 20,00 dBm

Center 2.46200 GHz Span 50.00 MH
Res BW 100 kHz #VEW 300 kHz Sweep 4.80 ms (2000 pts

)
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Product Tablet PC

Test Item 6dB Occupied Bandwidth

Test Site TR3

Test Mode 802.11n(40MHz) - Data Rate 13.5/15Mbps

Channel No. Frequency Occupied Bandwidth Limit Result
(MHZz) (kHz) (kHz)

03 2422 37410.0 =500 Pass
06 2437 37500.0 2500 Pass
09 2452 37460.0 2500 Pass

Agilent Spectsem Analyres - Swept 54

Marker 2 A 37.41

|

o

3706853 MHz

PRI Fst oy
IFGainL war

Channel 03 (2422MHz)

T Trig: Fres Run

#Amen: 30 4B

Ref Offset 08 dB
Rel 20,00 dBm

enter 242200 GHz

#Res BW 100 kHz #VBW 300 kHz

021 dB
1844 dBm |

Sweep B.66 ms (2000 pts)

v FLMCTION FMCTION w0 TH
GH . 11688 dBm
MHz (4

Span 90.00 MHz

FLRCTHIH WL

FCC ID: SHZ-E71
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Channel 06 (2437MHz)

Agilent Spectsem Analyres - Swept 54

Marker 2 & 37.503751876 MHz
RO ot

- Trig: Fres Run
IFGiainc mar

#&men: 30 40

Roef OfTget 08 dB
Rel 20,00 dBm

#VEW 300 kHz

By Typs: LoagPwr

Span 90.00 MH
Sweep 8.66 ms (2000 pts

)

Channel 09 (2452MHz)

Agilent Spectsem Analyres - Swept 54

Marker 2 A 37.458729365 MHz
RO ot

- Trig: Fres Run
IFGiainc mar

#&men: 30 40

Roef OfTget 08 dB
Rel 20,00 dBm

#VEW 300 kHz

By Typs: LoagPwr

Span 90.00 MH
Sweep 8.66 ms (2000 pts

)

FCC ID: SHZ-E71
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7.3. Output Power Measurement

7.3.1. Test Limit

The maximum out power shall be less 1 Watt (30dBm).

7.3.2. Test Procedure Used

KDB 558074 D01v03r01 - Section 9.1.3 PKPM1 Peak Power Method (for signals with BW <
50MHz)

7.3.3. Test Setting

Method PKPM1 (Peak Power Measurement of Signals with DTS BW < 50MHz)

Peak power measurements were performed only when the EUT was transmitting at its maximum
power control level using a broadband power meter with a pulse sensor. The pulse sensor
employs a VBW = 50MHz so this method was only used for signals whose DTS bandwidth was
less than or equal to 50MHz.

7.3.4. Test Setup

Pcwer Meter

ﬂl o ||i;"'““’ o ..., [IEUT
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7.3.5. Test Result

Output power at various data rates:

Test Mode Bandwidth Frequency Channel Data Rate Peak Power

(MHz) (Mbps) (dBm)

1 9.08

802.11b 20 2437 6 5.5 8.94
1 8.88

6 8.98

802.11g 20 2437 6 24 8.82
54 8.79

6.5/7.2(MCS0) 9.01

802.11n 20 2437 6 39/43.3(MCS4) 8.56
65/72.2(MCS7) 8.24

13.5/15(MCS0) 8.84

802.11n 40 2437 6 81/90(MCS4) 8.64
135/150(MCS7) 8.49

FCC ID: SHZ-E71 Page Number: 25 of 72
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Product Tablet PC
Test ltem Output Power
Test Site TR3
Test Mode 802.11b
Channel No. | Frequency Data Rate Measurement Output Limit Result
(MHz) (Mbps) Power (dBm) (dBm)
2412 1 9.21 <30.00 Pass
6 2437 1 9.08 <30.00 Pass
11 2462 1 8.97 <30.00 Pass
Product Tablet PC
Test ltem Output Power
Test Site TR3
Test Mode 802.11g
Channel No. | Frequency Data Rate Measurement Output Limit Result
(MHz) (Mbps) Power (dBm) (dBm)
2412 6 9.11 <30.00 Pass
6 2437 6 8.98 <30.00 Pass
11 2462 6 8.86 <30.00 Pass
Product Tablet PC
Test ltem Output Power
Test Site TR3
Test Mode 802.11n(20MHz)
Channel No. | Frequency Data Rate Measurement Output Limit Result
(MHz) (Mbps) Power (dBm) (dBm)
2412 6.5/7.2(MCS0) 9.07 <30.00 Pass
6 2437 6.5/7.2(MCS0) 9.01 <30.00 Pass
11 2462 6.5/7.2(MCS0) 8.94 <30.00 Pass

FCC ID: SHZ-E71
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Product . |Tablet PC

Test ltem . |Output Power

Test Site : [TR3

Test Mode . 802.11n(40MHz)

Channel No. | Frequency Data Rate Measurement Output Limit Result

(MHz) (Mbps) Power (dBm) (dBm)
2422 13.5/15(MCS0) 8.98 <30.00 Pass
2437 13.5/15(MCS0) 8.84 <30.00 Pass
2452 13.5/15(MCS0) 8.79 <30.00 Pass
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7.4. Power Spectral Density Measurement

7.41. Test Limit

The maximum permissible power spectral density is 8 dBm in any 3 kHz band.

7.4.2. Test Procedure Used

KDB 558074 D01v03r01 - Section 10.2 Method PKPSD

7.4.3. Test Setting

1. Analyzer was set to the center frequency of the DTS channel under investigation
2. Span = 1.5 times the DTS channel bandwidth

3. RBW = 100kHz

4. VBW = 300kHz

5. Detector = peak

6. Sweep time = auto couple

7. Trace mode = max hold

8. Trace was allowed to stabilize

7.4.4. Test Setup

Spectrum Analyzer

FCC ID: SHZ-E71 Page Number: 28 of 72
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7.4.5. Test Result

Product . [Tablet PC

Test Item . |Power Spectral Density

Test Site : [TR3

Test Mode . 802.11b - Data Rate 1Mbps

Frequency Measurement PSD Limit
Channel No. Result
(MHz) (dBm) (dBm / 3kHz)

01 2412 -5.91 <8 Pass
06 2437 -5.56 <8 Pass
11 2462 -5.56 <8 Pass

Channel 01 (2412MHz)

Agilent Spectsem Analyres - Swept 54

r ™ F G . ) Avg Type: Log-Pwr
Marker 1 2.411470000000 r.... e Run MHEIH;I:,”‘;!
1FGainc war Attan: 30 4B

Fof Offget 0.6 dB
Ref 20.00 dBm

Hext Pk Left

#Res BW 100 kHz #VEW 300 kHz Sweep 2.00 ms (2001 pis)
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Channel 06 (2437MHz)

Mgilen Specirum Analyres - Swept 54
_l_ ri 114700 Al Mew 04, 201
& 2,43 0000l GHz Bueg Typs: Lag-Fwr TRACKE
Marker 1 2436480000000 : N i Frea R Aot 111
\FGiaincd war Attan; 30 4B

Ref Offset 0.8 dB
Refl 20.00 dBm

Center 243700 GHz
#Res BW 100 kHz #VEW 300 kHz

Agilent Spectsem Analyres - Swept 54

r - L GHz Avg Type: L ..-Pun-
Marker 1 2461470000000 r.u M ree Run Mntlhulwd.:lﬂ.'::
\FGiaincd war Attan; 30 4B

Ref Offset 0.8 dB
Refl 20.00 dBm

Span 20.00 MHz
#Res BW 100 kHz FVEW 300 kHz Sweep 2.00 ms (2007 pis)
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Product . [Tablet PC

Test Item . |Power Spectral Density

Test Site : [TR3

Test Mode : 1802.11g - Data Rate 6Mbps

Frequency Measurement PSD Limit
Channel No. Result
(MHz) (dBm) (dBm / 3kHz)

01 2412 -7.33 <8 Pass
06 2437 -6.94 <8 Pass
11 2462 -7.09 <8 Pass

Channel 01 (2412MHz)

Agilent Spectsem Analyres - Swept 54

[ ] 24163 00 GHz . vy Type: L.ng-Pm
Marker 1 2416340000000 : S e fri HL i
1FGalncl s Atten: 30 dB

Fof Offget 0.6 dB
Ref 20.00 dBm

Hext Pk Left

Center 241200 GHz Span 20.00 MHz

#Res BW 100 kHz #VEW 300 kHz Sweep 2.00 ms (2001 pis)
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Channel 06 (2437MHz)

Agilent Spectsem Analyres - Swept 54

r - L E GHz Avg Type: L ..-Pun-
MRrkar ¥ 2451 A HHKH000 rn, v Trig: Fres Run .lvunl:Hmﬂ.'::
\FGiaincd war Attan; 30 4B

Ref Offset 0.8 dB
Refl 20.00 dBm

Center 243700 GHz
#Res BW 100 kHz #VEW 300 kHz

Agilent Spectsem Analyres - Swept 54

r & 2 E GHz T
Marker 1 2466340000000 r.u M ree Run Mntlhulwd.:lﬂ.'::
\FGiaincd war Attan; 30 4B

Ref Offset 0.8 dB
Refl 20.00 dBm

Span 20.00 MHz
#Res BW 100 kHz FVEW 300 kHz Sweep 2.00 ms (2007 pis)
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Product . [Tablet PC

Test Item . |Power Spectral Density

Test Site : [TR3

Test Mode : 1802.11n(20MHz) - Data Rate 6.5/7.2Mbps

Frequency Measurement PSD Limit
Channel No. Result
(MHz) (dBm) (dBm / 3kHz)

01 2412 -8.52 <8 Pass
06 2437 -8.14 <8 Pass
11 2462 -8.15 <8 Pass

Channel 01 (2412MHz)

Agilent Spectsem Analyres - Swept 54

[ ] 24163 00 GHz . vy Type: L.ng-Pm
Marker 1 2416340000000 : S e fri HL i
1FGalncl s Atten: 30 dB

Fof Offget 0.6 dB
Ref 20.00 dBm

Hext Pk Left

Center 241200 GHz Span 20.00 MHz

#Res BW 100 kHz #VEW 300 kHz Sweep 2.00 ms (2001 pis)
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Channel 06 (2437MHz)

Agllent Spspctwr Areiymes - Sevid 5
_'_ I 150020 Ay 04, 01
Marker 1 2441350000000 GHz Avp Typs: Lag-Fwr .l
= Al e Trig: Frea Run AvglHold> 11
\FGiaincd war Attan; 30 4B

Ref Offset 0.8 dB
Refl 20.00 dBm

Center 243700 GHz
#Res BW 100 kHz #VEW 300 kHz

Agilent Spectsem Analyres - Swept 54

r & 2 E GHz T
Marker 1 2466340000000 r.u M ree Run Mntlhulwd.:lﬂ.'::
\FGiaincd war Attan; 30 4B

Ref Offset 0.8 dB
Refl 20.00 dBm

Span 20.00 MHz
#Res BW 100 kHz FVEW 300 kHz Sweep 2.00 ms (2007 pis)
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Product Tablet PC

Test Item Power Spectral Density

Test Site TR3

Test Mode 802.11n(40MHz) - Data Rate 13.5/15Mbps

Frequency Measurement PSD Limit
Channel No. Result
(MHz) (dBm) (dBm / 3kHz)

03 2422 -11.88 <8 Pass
06 2437 -11.71 <8 Pass
09 2452 -11.55 <8 Pass

Agilent Spectsem Analyres - Swept 54

Marker 1 2.431652500000 GHz

TR Farst oy
IFGainLwa

Fof Offget 0.6 dB
Ref 20.00 dBm

Center 242200 GHz

#Res BW 100 kHz

Channel 03 (2422MHz)

vy Type: L.ng-Pwr
Trig: Fres Run A glHodd=11

Attan: 30 4B

#VEW 300 kHz

" Span 45.00 MHz
Sweep 4.40 ms (2001 pts)

Hext Pk Left

FCC ID: SHZ-E71
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Channel 06 (2437MHz)

Agilent Spectsem Analyres - Swept 54

r - L GHz Avg Type: L ..-Pun-
Marker 1 2446652500000 r.u M ree Run Mntlhulwd.:lﬂ.'::
\FGiaincd war Attan; 30 4B

Ref Offset 0.8 dB
Refl 20.00 dBm

Center 243700GHz
#Res BW 100 kHz #VEW 300 kHz

Agilent Spectsem Analyres - Swept 54

r & 2 E GHz T
Marker 1 2446352500000 r.u M ree Run Mntlhulwd.:lﬂ.'::
\FGiaincd war Attan; 30 4B

Ref Offset 0.8 dB
Refl 20.00 dBm

Span 45.00 MHz
#Res BW 100 kHz FVEW 300 kHz Sweep 4.40ms (2007 pis)
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7.5. Conducted Emissions at the Band Edge

7.5.1. Test Limit

The limit for out-of-band spurious emissions at the band edge is 20dB below the fundamental
emission level, as determined from the in-band power measurement of the DTS channel

performed in a 100kHz bandwidth per the PSD procedure (Section 9.1).

7.5.2. Test Procedure Used

KDB 558074 D01v03r01 — Section 11.3

7.5.3. Test Settitng

1. Set the center frequency and span to encompass frequency range to be measured
2. RBW = 100kHz

3. VBW = 300kHz

4. Detector = Peak

5. Number of sweep points = 2 x Span/RBW

6. Trace mode = max hold

7. Sweep time = auto couple

8. The trace was allowed to stabilize

7.5.4. Test Setup

Spectrum Analyzer

J,

o d8a:08
T
.

Aonusats EUT

i
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7.5.5. Test Result

Product . [Tablet PC

Test Item :  |Conducted Emissions at the Band Edge
Test Site : [TR3

Test Mode . 802.11b - Data Rate 1Mbps

Channel 01 (2412MHz)

Bygile v St trmin Basbyrer - Swepi UL

-Il;turm:r 2 2AD33D560THAS GHz R T LagePrar

Hh Bat g 1719 Frad Fun

¥ G o Asai. 3 4B Select Marker
T 2

Rl Offgef 008 dB
Ref 20.00 dBm

Center 241200 GHE
Res BW 100 kHz EVEW 300 kHz

gl Spnilie Snatpred el U

Marker 2 2470554277130 GHz R Type: Log-Far
PRI Fum gl 171G Frea Aun
i i v dapran 30 4B

Red Dffest 08 a8
Ref 20.00 dBm

Center 246200 GHz Span 50,00 MHz|
Res BIW 100 kHz SVEW 300 kHz Sweep 480 ms (2000 pis)
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Product . [Tablet PC

Test Item :  |Conducted Emissions at the Band Edge
Test Site : [TR3

Test Mode : 1802.11g - Data Rate 6Mbps

Channel 01 (2412MHz)

Marker 2 2.402670335168 G Avg Trpa: Lag For
Marker 2 2402670335168 u--__ Trig: Fres Run el
i Cain e Fhzten: 3 dB

Red Offsst 08 B
__Ref 20.00 dBm

Center 2,41200 GHz Span 50,00 MHz|

Res BW 100 kHz FVEW 300 kHz Sweep 4,80 rs (2000 pis)

Channel 11 (2462MHz)

Avg Typa: Lag-Fav
T tes T Trig Fres fun
I i L Anan: 30 dB

Center 246200 GHz Span 50,00 MHZ|
Res B 100 kHz FVEW 300 kHz Sweep 4,80 ms (2000 pis)

2 ASS 380 GMz |

e - L) Abgrmase Corglatad -
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Product . [Tablet PC

Test Item :  |Conducted Emissions at the Band Edge
Test Site : [TR3

Test Mode : 1802.11n(20MHz) - Data Rate 6.5/7.2Mbps

Channel 01 (2412MHz)

gl Spnilie Snatpred el U

Marker 2 2.401 EF.i'-:IE--i‘.H'-’ GHz A Type: Log-For
RO e T Trig: Fres Bun
i i v dapran 30 4B

Red Dffest 08 a8
Ref 20.00 dBm

Center 241200 GHz Span 50,00 MHZ|
Res BW 100 kHz FVEW 300 kHz Sweep 4,80 s (2000 pis)

2416380 -z |
2400 570 GH.

Bgrlers Sper e Bnatpred el U
0 T
Marker 2 2472830415208 GHz A Type: Log-For
RO e o Trig: Fres Bun
i i v dapran 30 4B

Red Dffest 08 a8
Ref 20.00 dBm

Center 246200 GHz Span 50,00 MHz|
Res BIW 100 kHz SVEW 300 kHz Sweep 480 ms (2000 pis)
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Product . [Tablet PC

Test Item :  |Conducted Emissions at the Band Edge
Test Site : [TR3

Test Mode : 1802.11n(40MHz) - Data Rate 13.5/15Mbps

Channel 03 (2422MHz)

gl Spnilie Snatpred el U

Marker 2 2403045522761 GHz R Type: Log-Far
e tea T Trig: Fras Aun
i i v dapran 30 4B

Red Dffest 08 a8
Ref 20.00 dBm

Center 242200 GHz
Res BW 100 kHz SVEW 300 kHz

2471 88 Giz | 12,787 aBm |
2800 06 GHe -J2.7% SEm |

gl Spnilie Snatpred el U

Marker 2 2472395187598 GHz R Type: Log-Far
e te T Trig: Fras Aun
i i v dapran 30 4B

Red Dffest 08 a8
Ref 20.00 dBm

l.'..i_-ni:m: ?.4:::*;]& G.H:_' |
Res BW 100 kHz FVEW 300 kHz Sweep B66 ms (2000 pts)
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7.6. Conducted Spurious Emissions Measurement

7.6.1. Test Limit
The limit for out-of-band spurious emissions at the band edge is 20dB below the fundamental
emission level, as determined from the in-band power measurement of the DTS channel

performed in a 100kHz bandwidth per the procedure in Section 11.1 of KDB 558074 D01v03r01.

7.6.2. Test Procedure Used

KDB 558074 D01v03r01 - Section 11.3

7.6.3. Test Settitng

1. Start frequency was set to 30MHz and stop frequency was set to 25GHz
2. RBW = 100kHz

3. VBW = 300kHz

4. Detector = Peak

5. Trace mode = max hold

6. Sweep time = auto couple

7. The trace was allowed to stabilize

7.6.4. Test Setup

Spectrum Analyzer

J,

o 285108
)
D

Atonuatce EUT

i
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7.6.5. Test Result

Product : [Tablet PC

Test Item . |Conducted Spurious Emissions
Test Site : TR3

Test Mode : 1802.11b - Data Rate 1Mbps

Channel 01 (2412MHz)
Agilenl Spocizsm Analyras - Swapt 54

- . __I T 9 : ":'I' = z : Ay Typs: L.ug-Pw'r
Marker 1 2408689836230 :r... e s P Lewe
1FGainc war #Amen: 30 4B

Fof Offget 0.6 dB
Ref 20.00 dBm

Start30MHz ~ Stop25.00GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 2.39 s (8000 pts)
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Channel 06 (2437MHz)

Agilent Spectsem Analyres - Swept 54

Ay Typs: LoagFwr

r - 2 4100906238280 GHz
Marker 1 2439906238280 GHz P e

W0 Fad

- Trig: Fres Run
IFGiaincl mar

#&men: 30 40

Ref Offset 0.8 dB
Refl 20.00 dBm

o4

Start 30 MHz
#Res B 100 kHz

FVEW 300 kHz

Stop 25.00 GHz
Sweep 2,39 s (8000 pts)

ITATLUS

usg i/ File <b-2437 png> saved

Channel 11 (2462MHz)

Agilent Spectsem Analyres - Swept 54

Ay Typs: LoagFwr

Marker 1 2464879350920 GHz e g

W0 Fad

- Trig: Fres Run
IFGiaincl mar

#&men: 30 40

Ref Offset 0.8 dB
Refl 20.00 dBm

Start 30 MHz R
#Res B 100 kHz

Stop 25.00 GHz
Sweep 2,39 s (8000 pts)

ITATLUS

FVEW 300 kHz

FCC ID: SHZ-E71
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Product : [Tablet PC

Test Item . |Conducted Spurious Emissions
Test Site : TR3

Test Mode : 1802.11g - Data Rate 6Mbps

Channel 01 (2412MHz)

Agilent Spectsem Analyres - Swept 54

Marker 1 2.414933116640 GHz

Fof Offget 0.6 dB
Ref 20.00 dBm

ot

Start 30 MHz

#Res BW 100 kHz

g Type: L.ug-Pm
" Trig: Fres Run AvglHodd=11

#Amen: 30 4B

N0 Pt Ly
IFGiainL s

Stop 25.00 GHz

#VEW 300 kHz Sweep 2.39 s (8000 pts)

FCC ID: SHZ-E71
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Channel 06 (2437MHz)

Agilent Spectsem Analyres - Swept 54

] I DO el ey (04, 01
Marker 1 2439906238280 GHz Avp Typs: Lag-Fwr .l
= Al e Trig: Frea Run AvglHold> 11
\FGiaincd war #&men: 30 40

Ref Offset 0.8 dB
Refl 20.00 dBm

Start 30 MHz T stop25.00GHz
#Res B 100 kHz #VEW 300 kHz Sweep 2.39 s (3000 pis)

ITATLUS

Channel 11 (2462MHz)

Agilent Spectsem Analyres - Swept 54

r - L GHz Avg Type: L ..-Pun-
Marker 4 2461757719715 r.m ol T .lvutlhxﬂ.':g

[Fhialndlmw &g 30 4B

Ref Offset 0.8 dB
Refl 20.00 dBm

Start 30 MHz

Stop 25.00 GHz
#Res B 100 kHz #VEW 300 kHz Sweep 2.39 s (3000 pis)

ITATLUS
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Product : [Tablet PC

Test Item . |Conducted Spurious Emissions

Test Site : TR3

Test Mode : 802.11n(20MHz) - Data Rate 6.5/7.2Mbps

Channel 01 (2412MHz)

Agilent Spectsem Analyres - Swept 54

Marker 1 2.411811476435 GHz

Fof Offget 0.6 dB
Ref 20.00 dBm

Start 30 MHz

#Res BW 100 kHz

g Type: L.ug-Pm
" Trig: Fres Run AvglHodd=11

#Amen: 30 4B

N0 Pt Ly
IFGiainL s

Stop 25.00 GHz
Sweep 2.39 s (8000 pts)

#VEW 300 kHz

FCC ID: SHZ-E71

Page Number: 47 of 72




m I‘ Report No.: 1311RSU01101

Channel 06 (2437MHz)

Agilent Spectsem Analyres - Swept 54

] I DTS Al ey 04, 0]
Marker 1 2439906238280 GHz Avp Typs: Lag-Fwr .l
= Al e Trig: Frea Run AvglHold> 11
\FGiaincd war #&men: 30 40

Ref Offset 0.8 dB
Refl 20.00 dBm

Start 30 MHz T stop25.00GHz
#Res B 100 kHz #VEW 300 kHz Sweep 2.39 s (3000 pis)

ITATLUS

Channel 11 (2462MHz)

Agilent Spectsem Analyres - Swept 54

| & 2, 50920 GHz M:TW:L&Q‘M
Marker 1 2464879350920 :r.u M 1 Frea Run Aot 111
\FGiaincd war #&men: 30 40

Ref Offset 0.8 dB
Refl 20.00 dBm

Start 30 MHz

Stop 25.00 GHz
#Res B 100 kHz #VEW 300 kHz Sweep 2.39 s (3000 pis)

ITATLUS
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Product : [Tablet PC

Test Item . |Conducted Spurious Emissions

Test Site : TR3

Test Mode : 802.11n(40MHz) - Data Rate 13.5/15Mbps

Channel 03 (2422MHz)

Agilent Spectsem Analyres - Swept 54

Marker 1 2.430541317665 GHz

Fof Offget 0.6 dB
Ref 20.00 dBm

Start 30 MHz

#Res BW 100 kHz

g Type: L.ug-Pm
" Trig: Fres Run AvglHodd=11

#Amen: 30 4B

N0 Pt Ly
IFGiainL s

Stop 25.00 GHz
Sweep 2.39 s (8000 pts)

#VEW 300 kHz
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Channel 06 (2437MHz)

Agilent Spectsem Analyres - Swept 54

r & 2 GO0 GHz T
Marker 1 2446149518690 r.u M ree Fun Mntle.:lﬂ-':g
\FGiaincd war #&men: 30 40

Ref Offset 0.8 dB
Refl 20.00 dBm

Start 30 MHz
#Res B 100 kHz #VEW 300 kHz

Allen! Spwctivers Amelyrnr - St 54

[ cer 1 2. 22 133 vy Typa: LogFar
Rarke 1 2401122880230 H. i Ly Trig: Frea Run AvgiHeld=>11
IFGaabn:l owe BAten: 30 <8

Ref Offset 08 dB
Ref 20.00 dBm

Next Pk Right
T |

Next PR Left

Mir—RefLvi

Start30MHz ) T stop2500GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (2000 pts)
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7.7. Radiated Spurious Emission Measurement
7.71. Test Limit

All out of band emissions appearing in a restricted band as specified in Section 15.205 of the
Title 47 CFR must not exceed the limits shown in Table per Section 15.209.

FCC Part 15 Subpart C Paragraph 15.209
Frequency Field Strength Measured Distance
[MHZz] [V/m] [Meters]
0.009 — 0.490 2400/F (kHz) 300
0.490 - 1.705 24000/F (kHz) 30
1.705 - 30 30 30
30-88 100 3
88 -216 150 3
216 - 960 200 3
Above 960 500 3

7.7.2. Test Procedure Used
KDB 558074 D01v03r01 — Section 12.2.3 (quasi-peak measurements)
KDB 558074 D01v03r01 — Section 12.2.4 (peak power measurements)

KDB 558074 D01v03r01 — Section 12.2.5 (average power measurements)

7.7.3. Test Setting

Peak Field Strength Measurements per Section 12.2.4 of KDB 558074 D01v03r01

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
2. RBW = 1MHz

3. VBW = 3MHz

4. Detector = peak

5. Sweep time = auto couple

6. Trace mode = max hold

7. Trace was allowed to stabilize
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Average Field Strength Measurements per Section 12.2.5.1 of KDB 558074 D01v03r01

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
2. RBW = 1MHz

3. VBW = 3MHz
4. Detector = power average (RMS)

5. Number of measurement points = 1001 (Number of points must be > 2 x span/RBW)
6. Sweep time = auto

7. Trace (RMS) averaging was performed over at least 100 traces

7.7.4. Test Setup
Below 30MHz Test Setup:

EUT

(Turntable)
P N

Spectrum Analyzer :._ II*
e

Below 1GHz Test Setup:

-t

1~4m

Antenna ||
EUT l . v -
3m | ﬂ“

{Antenna Tower)

./
- -
H

z

(Turntable)

Test Receiver [EL']
ik
(s S —

FCC ID: SHZ-E71 Page Number: 52 of 72




‘ Report No.: 1311RSU01101

Above 1GHz Test Setup:

I

1~4m (Antenna Tower)
Antenna
EUT =
T [ 1 -
08m W im —h &7_1

(Turntable)

S Pre-Ampifir

3 =
Spectrum Analyzer = 1o ]
!T _.J [ T L
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7.7.5. Test Result
802.11b - Data Rate 1Mbps

CH | Antenna |Frequency| Reading | Factor |Measure Limit Margin | Detector
(MHz) Level (dB) Level (dBuV/m) (dB)
(dBuV/m) (dBuV/m)
H 3176.0 39.6 3.6 43.2 54(note3) -10.8 PK
\Y 3176.0 39.3 3.6 42.9 54(note3) -11.1 PK
H 4825.0 43.1 6.4 49.5 54(note3) -4.5 PK
Vv 4825.0 51.2 6.4 57.6 74.0 -16.4 PK
1 Vv 4824.7 45.6 6.4 52.0 54.0 -2.0 AV
H 7236.0 344 13.8 48.2 54(note3) -5.8 PK
\Y 7236.0 33.6 13.8 47.4 54(note3) -6.6 PK
H 9648.0 35.9 15.5 51.4 54(note3) -2.6 PK
\Y 9648.0 35.5 15.5 51.0 54(note3) -3.0 PK
H 3176.0 38.9 3.6 42.5 54(note3) -11.5 PK
\Y 3193.0 36.3 3.6 39.9 54(note3) -14.1 PK
H 4876.0 45.7 6.6 52.3 54(note3) -1.7 PK
Vv 4876.0 51.1 6.6 57.7 74 -16.3 PK
6 \Y 4875.7 46.3 6.6 52.9 54 -1.1 AV
H 7311.0 33.9 14.0 47.9 54(note3) -6.1 PK
Vv 7311.0 33.5 14.0 47.5 54(note3) -6.5 PK
H 9748.0 35.0 16.2 51.2 54(note3) -2.8 PK
Vv 9748.0 35.1 16.2 51.3 54(note3) -2.7 PK
H 3176.0 38.5 3.6 42.1 54(note3) -11.9 PK
\Y 3261.0 36.0 3.3 39.3 54(note3) -14.7 PK
H 4927.0 45.5 6.7 52.2 54(note3) -1.8 PK
\Y 4927.0 48.7 6.7 55.4 74 -18.6 PK
11 \Y 4925.7 40.2 6.7 46.9 54 =71 AV
H 7386.0 33.9 14.1 48.0 54(note3) -6.0 PK
Vv 7386.0 34.6 14.1 48.7 54(note3) -5.3 PK
H 9848.0 35.0 16.4 51.4 54(note3) -2.6 PK
\Y 9848.0 35.2 16.4 51.6 54(note3) -2.4 PK

Note: 1. Measure Level = Reading Level + Factor.
2. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz,
18GHz~25GHz), therefore no data appear in the report.
3. This limit applies for using average detector, if the test result on peak is lower than

average limit, then average measurement needn’t be performed.

FCC ID: SHZ-E71 Page Number: 54 of 72



m I‘ Report No.: 1311RSU01101

802.11g - Data Rate 6Mbps

CH | Antenna |Frequency| Reading | Factor | Measure Limit Margin | Detector
(MHz) Level (dB) Level (dBuV/m) (dB)
(dBuV/m) (dBuV/m)
H 3176.0 38.6 3.6 42.2 54(note3) -11.8 PK
\Y 3074.0 35.6 3.5 39.1 54(note3) -14.9 PK
H 4825.0 39.5 6.4 45.9 54(note3) -8.1 PK
Vv 4825.0 48.6 6.4 55.0 74.0 -19.0 PK
1 Vv 4824.4 42 .4 6.4 48.8 54.0 -5.2 AV
H 7236.0 33.8 13.8 47.6 54(note3) -6.4 PK
\Y 7236.0 34.0 13.8 47.8 54(note3) -6.2 PK
H 9648.0 35.8 15.5 51.3 54(note3) -2.7 PK
\Y 9648.0 35.3 15.5 50.8 54(note3) -3.2 PK
H 3125.0 371 3.5 40.6 54(note3) -13.4 PK
\Y 3159.0 36.8 3.6 40.4 54(note3) -13.6 PK
H 4876.0 41.0 6.6 47.6 54(note3) -6.4 PK
\Y 4876.0 49.0 6.6 55.6 74.0 -18.4 PK
6 Vv 4874.6 43.7 6.6 50.3 54.0 -3.7 AV
H 7311.0 34.4 14.0 48.4 54(note3) -5.6 PK
Vv 7311.0 34.6 14.0 48.6 54(note3) -54 PK
H 9748.0 35.0 16.2 51.2 54(note3) -2.8 PK
\Y 9748.0 35.8 16.2 52.0 54(note3) -2.0 PK
H 3142.0 36.5 3.6 40.1 54(note3) -13.9 PK
\Y 3023.0 371 3.4 40.5 54(note3) -13.5 PK
H 4927.0 39.0 6.7 45.7 54(note3) -8.3 PK
11 \Y 4927.0 44.7 6.7 51.4 54(note3) -2.6 PK
H 7386.0 33.5 14.1 47.6 54(note3) -6.4 PK
\Y 7386.0 33.6 14.1 47.7 54(note3) -6.3 PK
H 9848.0 34.7 16.4 51.1 54(note3) -2.9 PK
\Y 9848.0 34.3 16.4 50.7 54(note3) -3.3 PK

Note: 1. Measure Level = Reading Level + Factor.
2. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz,
18GHz~25GHz), therefore no data appear in the report.
3. This limit applies for using average detector, if the test result on peak is lower than

average limit, then average measurement needn’t be performed.

FCC ID: SHZ-E71 Page Number: 55 of 72



m I‘ Report No.: 1311RSU01101

802.11n (20MHz) — Data Rate 6.5/7.2Mbps

CH | Antenna |Frequency| Reading | Factor | Measure Limit Margin | Detector
(MHz) Level (dB) Level (dBuV/m) (dB)
(dBuV/m) (dBuV/m)
H 3142.0 36.4 3.6 40.0 54(note3) -14.0 PK
Vv 3227.0 371 3.5 40.6 54(note3) -13.4 PK
H 4825.0 38.7 6.4 45.1 54(note3) -8.9 PK
] Vv 4825.0 44.9 6.4 51.3 54(note3) -2.7 PK
H 7236.0 33.3 13.8 47 1 54(note3) -6.9 PK
Vv 7236.0 33.6 13.8 47 .4 54(note3) -6.6 PK
H 9648.0 35.4 15.5 50.9 54(note3) -3.1 PK
\Y 9648.0 35.2 15.5 50.7 54(note3) -3.3 PK
H 3363.0 37.5 3.1 40.6 54(note3) -13.4 PK
\Y 3108.0 35.5 3.5 39.0 54(note3) -15.0 PK
H 4876.0 38.9 6.6 45.5 54(note3) -8.5 PK
5 \Y 4876.0 45.1 6.6 51.7 54(note3) 2.3 PK
H 7311.0 33.4 14.0 47.4 54(note3) -6.6 PK
Vv 7311.0 33.2 14.0 47.2 54(note3) -6.8 PK
H 9748.0 34.8 16.2 51.0 54(note3) -3.0 PK
Vv 9748.0 341 16.2 50.3 54(note3) -3.7 PK
H 3159.0 36.5 3.6 40.1 54(note3) -13.9 PK
Vv 3244.0 35.6 3.4 39.0 54(note3) -15.0 PK
H 4927.0 38.8 6.7 45.5 54(note3) -8.5 PK
11 \Y 4927.0 44.7 6.7 51.4 54(note3) -2.6 PK
H 7386.0 34.0 14.1 48.1 54(note3) -5.9 PK
\Y 7386.0 33.3 14.1 47.4 54(note3) -6.6 PK
H 9848.0 34.4 16.4 50.8 54(note3) -3.2 PK
\Y 9848.0 34.3 16.4 50.7 54(note3) -3.3 PK

Note: 1. Measure Level = Reading Level + Factor.
2. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz,
18GHz~25GHz), therefore no data appear in the report.
3. This limit applies for using average detector, if the test result on peak is lower than

average limit, then average measurement needn’t be performed.
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802.11n (40MHz) — Data Rate 13.5/15Mbps

CH | Antenna |Frequency| Reading | Factor | Measure Limit Margin | Detector
(MHz) Level (dB) Level (dBuV/m) (dB)
(dBuV/m) (dBuV/m)
H 3431.0 36.5 3.4 39.9 54(note3) -141 PK
Vv 3278.0 37.2 3.3 40.5 54(note3) -13.5 PK
H 4842.0 37.4 6.5 43.9 54(note3) -10.1 PK
3 Vv 4842.0 447 6.5 51.2 54(note3) -2.8 PK
H 7266.0 33.8 13.9 47.7 54(note3) -6.3 PK
Vv 7266.0 33.1 13.9 47.0 54(note3) -7.0 PK
H 9688.0 36.4 15.6 52.0 54(note3) -2.0 PK
\Y 9688.0 35.7 15.6 51.3 54(note3) -2.7 PK
H 3074.0 35.6 3.5 39.1 54(note3) -14.9 PK
\Y 3176.0 36.9 3.6 40.5 54(note3) -13.5 PK
H 4876.0 37.6 6.6 44.2 54(note3) -9.8 PK
5 \Y 4876.0 46.4 6.6 53.0 54(note3) -1.0 PK
H 7311.0 33.5 14.0 47.5 54(note3) -6.5 PK
Vv 7311.0 33.3 14.0 47.3 54(note3) -6.7 PK
H 9748.0 34.3 16.2 50.5 54(note3) -3.5 PK
Vv 9748.0 34.8 16.2 51.0 54(note3) -3.0 PK
H 3193.0 36.5 3.6 40.1 54(note3) -13.9 PK
\Y 3159.0 35.8 3.6 39.4 54(note3) -14.6 PK
H 4910.0 37.5 6.7 44.2 54(note3) -9.8 PK
9 \Y 4910.0 454 6.7 52.1 54(note3) -1.9 PK
H 7356.0 33.4 14.0 47.4 54(note3) -6.6 PK
\Y 7356.0 33.7 14.0 47.7 54(note3) -6.3 PK
H 9808.0 34.2 16.4 50.6 54(note3) -3.4 PK
\Y 9808.0 34.4 16.4 50.8 54(note3) -3.2 PK

Note: 1. Measure Level = Reading Level + Factor.
2. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz,
18GHz~25GHz), therefore no data appear in the report.
3. This limit applies for using average detector, if the test result on peak is lower than
average limit, then average measurement needn’t be performed.
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The worst case of Radiated Emission below 1GHz:

Engineer: Roy Cheng

Site: AC1 Time: 2013/11/03 - 17:45
Limit: FCC_Part15.209_RE(3m) Margin: 0

Probe: VULB9162_0.03-8GHz Polarity: Horizontal

EUT: Tablet PC Power: AC 120V/60Hz

Note: 802.11b — Data Rate 1Mbps

80
70
60
50
E 40 ! I ¢ 2
% 3UWWMM
E 20
10
(i
-10
-20
30 100 1000
B A
No | Mark | Frequency Measure Reading Over Limit Limit Factor Type
(MHz) Level Level (dB) (dBuV) (dB)
(dBuV) (dBuV)
1 530.520 32.717 13.989 -13.283 46.000 18.728 PK
2 | 710.940 35.997 14.629 -10.003 46.000 21.368 PK
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Engineer: Roy Cheng

Site: AC1

Time: 2013/11/03 - 17:48

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: VULB9162_0.03-8GHz

Polarity: Vertical

EUT: Tablet PC

Power: AC 120V/60Hz

Note: 802.11b — Data Rate 1Mbps

80
70
60
50
= : 2
E 40 1 — b
% A WWWMW s any
E 20
10
(i
-10
-20
30 100 1000
B A
No | Mark | Frequency Measure Reading Over Limit Limit Factor Type
(MHz) Level Level (dB) (dBuV) (dB)
(dBuV) (dBuV)
1 523.730 33.114 14.481 -12.886 46.000 18.633 PK
2 | 728.400 37.156 15.582 -8.844 46.000 21.574 PK
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7.8. Radiated Restricted Band Edge Measurement

Report No.: 1311RSU01101

7.8.1. Test Result

Engineer: Roy

Site: AC1

Limit: FCC_Part15.209_RE(3m)
Probe: BBHA9120D_1-18GHz
EUT: Tablet PC

Worst Case Mode: 802.11b Channel 2462MHz — Data Rate 1Mbps

Time: 2013/11/01 - 20:11
Margin: 0

Polarity: Horizontal

Power: By Battery

120

i\,

E
-
b= §
E% 70 ;
2
50
40
30
20
2452 2455 24575 2460 24625 2465 24675 2470 24725 2475 2477.5 2480 24825 2485 24875 2490 24925 2495 24975 2500
Erequency(Mbz)|
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuv) (dBuv) (dB) (dBuv) (dB)
1 2463.568 91.219 60.604 N/A N/A 30.615 PK
2 2483.500 58.221 27.548 -15.779 74.000 30.673 PK
3 * 2488.624 60.707 30.019 -13.293 74.000 30.688 PK
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Engineer: Roy

Site: AC1

Time: 2013/11/01 - 20:16

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

EUT: Tablet PC

Power: By Battery

Worst Case Mode: 802.11b Channel 2462MHz — Data Rate 1Mbps

120
1
T 80
=
b= §
g 70
o
E 60 m
50 2
40
30
20
2452 2455 24575 2460 24625 2465 24675 2470 24725 2475 2477.5 2480 24825 2485 24875 2490 24925 2495 24975 2500
Erequency(Mbz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuv) (dBuv) (dB) (dBuv) (dB)
1 2464.480 87.242 56.625 N/A N/A 30.617 AV
2 2483.500 46.081 15.408 -7.919 54.000 30.673 AV
3 * 2487.088 49.793 19.110 -4.207 54.000 30.683 AV
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Engineer: Roy

Site: AC1

Time: 2013/11/01 - 20:17

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: Tablet PC

Power: By Battery

Worst Case Mode: 802.11b Channel 2462MHz — Data Rate 1Mbps

120
1
T 80
=
b= §
E% 0 ]
2
50
40
30
20
2452 2455 24575 2460 24625 2465 24675 2470 24725 2475 2477.5 2480 24825 2485 24875 2490 24925 2495 24975 2500
Erequency(Mbz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuv) (dBuv) (dB) (dBuv) (dB)
1 2463.616 93.106 62.491 N/A N/A 30.615 PK
2 2483.500 58.364 27.691 -15.636 74.000 30.673 PK
3 * 2487.232 60.673 29.989 -13.327 74.000 30.683 PK
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Engineer: Roy

Site: AC1

Time: 2013/11/01 - 20:19

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: Tablet PC

Power: By Battery

Worst Case Mode: 802.11b Channel 2462MHz — Data Rate 1Mbps

120
1
T 80
=
b= §
g 70
o
& 0
50
40
30
20
2452 2455 24575 2460 24625 2465 24675 2470 24725 2475 2477.5 2480 24825 2485 24875 2490 24925 2495 24975 2500
Erequency(Mbz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuv) (dBuv) (dB) (dBuv) (dB)
1 2461.312 89.275 58.665 N/A N/A 30.611 AV
2 2483.500 46.740 16.067 -7.260 54.000 30.673 AV
3 * 2486.992 50.915 20.232 -3.085 54.000 30.683 AV
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Engineer: Roy

Site: AC1

Time: 2013/11/01 - 20:37

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

EUT: Tablet PC

Power: By Battery

Worst Case Mode: 802.11n(40MHz) Channel 2412MHz - Data Rate 13.5/15Mbps

120
3
E 80 /\f‘/"’“ww \\/"M’V‘\
3
2 ot ;
E WW 5
50
40
30
20
2310 2320 2330 2340 2350 2360 2370 2380 2390 2400 2410 2420 2430 2442
Eirgueney{MiT )
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuv) (dBuv) (dB) (dBuv) (dB)
1 * 2388.144 65.832 35.144 -8.168 74.000 30.688 PK
2 2390.000 63.053 32.369 -10.947 74.000 30.684 PK
3 2419.296 85.850 55.217 N/A N/A 30.634 PK
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Engineer: Roy

Site: AC1

Time: 2013/11/01 - 20:39

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

EUT: Tablet PC

Power: By Battery

Worst Case Mode: 802.11n(40MHz) Channel 2412MHz - Data Rate 13.5/15Mbps

120
E 8 2
=
b= §
g 70
o
& 60 1
L
40
30
20
2310 2320 2330 2340 2350 2360 2370 2380 2390 2400 2410 2420 2430 2442
Erequency(Mbz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuv) (dBuv) (dB) (dBuv) (dB)
1 * 2390.000 51.304 20.620 -2.696 54.000 30.684 AV
2 2415.336 75.442 44.802 N/A N/A 30.640 AV
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Engineer: Roy

Site: AC1

Time: 2013/11/01 - 20:41

Limit: FCC_Part15.209_RE(3m)

Margin: 0

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: Tablet PC

Power: By Battery

Worst Case Mode: 802.11n(40MHz) Channel 2412MHz - Data Rate 13.5/15Mbps

120
3
. /ﬁwm
;“-,3“ =2
3 A W b
= Py
& 0
50
40
30
20
2310 2320 2330 2340 2350 2360 2370 2380 2390 2400 2410 2420 2430 2442
Erequency(Mbz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuv) (dBuv) (dB) (dBuv) (dB)
1 * 2388.144 68.285 37.597 -5.715 74.000 30.688 PK
2 2390.000 65.562 34.878 -8.438 74.000 30.684 PK
3 2419.428 89.562 58.929 N/A N/A 30.633 PK
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Engineer: Roy

Site: AC1 Time: 2013/11/01 - 20:42

Limit: FCC_Part15.209_RE(3m) Margin: 0

Probe: BBHA9120D_1-18GHz Polarity: Vertical

EUT: Tablet PC Power: By Battery

Worst Case Mode: 802.11n(40MHz) Channel 2412MHz - Data Rate 13.5/15Mbps

120
2
T 80
=
b= §
g 70
o
E 60 8
— L
50 ff
40
30
20
2310 2320 2330 2340 2350 2360 2370 2380 2390 2400 2410 2420 2430 2442
Erequency(Mbz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuv) (dBuv) (dB) (dBuv) (dB)
1 * 2390.000 52.994 22.310 -1.006 54.000 30.684 AV
2 2415.468 78.550 47.911 N/A N/A 30.640 AV
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7.9. AC Conducted Emissions Measurement

7.9.1. Test Limit

FCC Part 15 Subpart C Paragraph 15.207 Limits
Frequency QP AV
(MHz) (dBuV) (dBuV)
0.15-0.50 66 - 56 56 — 46
0.50-5.0 56 46
5.0-30 60 50

Note 1: The lower limit shall apply at the transition frequencies.
Note 2: The limit decreases linearly with the logarithm of the frequency in the range 0.15MHz to
0.5MHz.

7.9.2. Test Procedure

The EUT was setup according to ANSI C63.4, 2009 and tested according to KDB 558074 for
compliance to FCC 47CFR 15.247 requirements. The EUT was placed on a platform of nominal
size, 1 m by 1.5 m, raised 80 cm above the conducting ground plane. The vertical conducting
plane was located 40 cm to the rear of the EUT. All other surfaces of EUT were at least 80 cm from
any other grounded conducting surface. The EUT and simulators are connected to the main power
through a line impedance stabilization network (LISN). The LISN provides a 50 ohm /50uH
coupling impedance for the measuring equipment. The peripheral devices are also connected to
the main power through a LISN. (Please refer to the block diagram of the test setup and
photographs) Each current-carrying conductor of the EUT power cord, except the ground (safety)
conductor, was individually connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded back
and forth at the center of the lead to form a bundle not exceeding 40 cm in length.

Conducted emissions were investigated over the frequency range from 0.15MHz to 30MHz using
a receiver bandwidth of 9 kHz.
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7.9.3. Test Setup

Report No.: 1311RSU01101
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7.9.4. Test Result

Engineer: Roy

Site: SR2

Time: 2013/11/03 - 18:04

Limit: FCC_Part15.207_Main_ClassB

Margin: 0

Probe: ENV216_101683_Filter On

Polarity: Line

EUT: Tablet PC

Power: AC 120V/60Hz

Note: 802.11b — Data Rate 1Mbps
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5{}\

13
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10

No | Mark | Frequency Measure Reading Over Limit Limit Factor Type
(MHz) Level Level (dB) (dBuV) (dB)
(dBuV) (dBuV)
1 0.600 32.036 15.921 -23.964 56.000 16.115 QP
2 0.600 17.558 1.443 -28.442 46.000 16.115 AV
3 0.660 31.771 15.687 -24.229 56.000 16.084 QP
4 0.660 17.764 1.680 -28.236 46.000 16.084 AV
5 1.920 30.183 14.309 -25.817 56.000 15.874 QP
6 1.920 15.821 -0.054 -30.179 46.000 15.874 AV
7 4.240 29.497 13.520 -26.503 56.000 15.977 QP
8 4.240 20.379 4.401 -25.621 46.000 15.977 AV
9 |- 7.220 40.699 24537 -19.301 60.000 16.161 QP
10 7.220 27.270 11.108 -22.730 50.000 16.161 AV
1 20.500 37.137 20.993 -22.863 60.000 16.145 QP
12 20.500 17.253 1.108 -32.747 50.000 16.145 AV

FCC ID: SHZ-E71
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Engineer: Roy

Site: SR2

Time: 2013/11/03 - 18:13

Limit: FCC_Part15.207_Main_ClassB

Margin: 0

Probe: ENV216_101683_Filter On

Polarity: Neutral

EUT: Tablet PC

Power: AC 120V/60Hz

Note: 802.11b — Data Rate 1Mbps
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No | Mark | Frequency Measure Reading Over Limit Limit Factor Type
(MHz) Level Level (dB) (dBuV) (dB)
(dBuV) (dBuV)
1 0.600 39.447 23.315 -16.553 56.000 16.131 QP
2 0.600 24.558 8.427 -21.442 46.000 16.131 AV
3 0.660 41.963 25.866 -14.037 56.000 16.098 QP
4 0.660 27.723 11.625 -18.277 46.000 16.098 AV
5 |~ 0.860 42.347 26.361 -13.653 56.000 15.986 QP
6 0.860 29.162 13.176 -16.838 46.000 15.986 AV
7 1.920 40.935 25.059 -15.065 56.000 15.876 QP
8 1.920 26.354 10.478 -19.646 46.000 15.876 AV
9 7.420 38.234 22.051 -21.766 60.000 16.183 QP
10 7.420 25.095 8.912 -24.905 50.000 16.183 AV
1 20.300 36.614 20.438 -23.386 60.000 16.176 QP
12 20.300 11.151 -5.025 -38.849 50.000 16.176 AV

FCC ID: SHZ-E71

Page Number: 71 of 72

30




8. CONCLUSION

Report No.: 1311RSU01101

The data collected relate only the item(s) tested and show that the Tablet PC FCC ID: SHZ-E71 is in

compliance with Part 15C of the FCC Rules.

The End
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